e

!
o 1,800%% Main rotor dia. -~ 70-4/5"
: - 310™% ' Tail rotor dia. 12:1/5% '
1,580%% Fuselage 62-3/20" e
2 6,950g Eull-equipped weight | 15.7/50 fiss

~ (Included Jiro)

Eof—8AY Y Iyoy () Engi Hirobo’s Gasoline Engine (20cc)
HGE-20EHH gine v HGE-20EH only

4ch Hsv Radio 4ch. Bsv.




TG, AR, XVv47G-2%, BEVEFFIVELT,
HHBEITIVET,

COAEIZ, BEEE2BCEBORERCEDL, BETELVRTZTR
STV iz, EUGWHEY, BE, BFBRAERXODWVWTHBLTEH
29, ARRRSEBIN, HPFBCLS > THILTTRFI W,

1 ABd, Ar— e LT, X, 820w Yz 2 (HGE-20EH)
HARELT, ARINITEDTT,

HIY oo o OYERERELTIID, x4 vuo—2—dMEACY FF 7V —F26
AL, X, X429 03 VEAVHVFY—EVIEBRICLELI, BEHEDH S, =
= VEHINBIMTEZBELANIZIET 2 EBVET,

KE, T yORBVIE, AV s CRRGAE 2 ROEHER L TWIIIZ &I
WEBLET,

2 # El
x4 vu—42—£ 1800 mn
F—iba—& —£% 310 mn
W& & 1580 mnm
EEEE(zvorgt) 7.0kg
Trov HGE- 2 0EH (£ox—20#v)rzooy)
| ORR B 4ch 54—
24—k 16

3 PNEEE, PHMEACRXROTEREFEHALTOE T,

¥y TRIY 2— CS

FAREHE R PH

2y P AT 2 — SS

‘ 2y BT AT 2 — TS
A FW

R7Y oy Brg.
.

N

— — R n— B R e— =
e - -




Thank you very much for your purchase of our BELL 47G-2. This
manual covers all the items necessary for assembling, adjustment
and handling or maintenance in order to keep your helicopter under
the best conditions and to secure safe and joyful flights. So,
please be acquainted with the contents of this manual and please

assemble this kit according to the description herein.

This helicopter has been developed as scale helicopter and
exclusively for i gasoline engine that has been manufactured by
HIROBO INDUSTRIAL CO., LTD.

To fully display the functions of gasoline engine, main rotor is of
wide twist-down blade and the main transmission is of helical
gears. We are sure that you will be satisfied with powerful flights

in safety.

For handling the engine, please carefully read the instruction

manual of the gasoline engine.

Main specifications

Main rotor diameter ........c000000000.. 1800mm
Tail rotor diameter .....sveeveeecesesse 310mm
Body length ..eeeveeeeessscssencnssessss 1580mm
Full-equipped Welfht seovununsnsnasnsnan T40Kgs.

(including engine)

Engine ...evveeecessocesss HGE-20EH(Hirono 20°¢ gasoline engine)
RAIO sesussswsosssasmanasissnsnssasassss Gch. 5 Servoes A

Scale ratlo s.scissssinispissssomnmonnnass L6

The following symbols are used in the manual and specifications.

Cap SCTEW .eeveesosesossssosscsossssssseses CS
Pan head machine screw ...evoveeeeeeeesees PH
Set SCrew sssssssssssvissnssscsssosisnnese 99
Tapping SCrewW ..cceoscessscsossosssoscasss TS
Pladin WASHEr' csssevsssmsissnnnsusnennmsnoe FW
Bearing .veeececsecccscsoscccecccsnssssesss Brg




"Hd0ZX 2 IN
adid p13s
LI %Y

y,
N,Jj
R

ewe)

B

deo adid piyS /
Lhdkl fpsrd kY

: i
S1SXZIN
pueq Jeab Buipue]

AN —dFoALAL

(&

*do3s no-meap pue dois

uinl 103 pesn ST SI G X ZW °C
*9T1qel ureld ® uo

sureIls Tel101 92Uyl SJUTIBUTWETD
193J8 SMAIDS Uoeo ULIYBILL T

==

‘ﬂ\.w._.m X ZWN  wewe)

D) des adid piIyS
5/ NN ZWN LAk ¥LIsid Ak
N
xw\xlgmez
el
v
SLSXZIN
o

1004 pIS
P YA X 3%

HV3ID DNIANV Alquiessy (1)
LTHO—& ¥4 VLA [




2] A4 7 L—LDOFILT
(2). Assembly MAIN FRAME

ITLR—=F—LNN—MDHILT
.| Assembling Elevator Lever

. . 5¢ ball
ILAR—F—L/N— ¢iﬁ_» M2 x12CS
Elevator lever ?V—V_\ / . o
4 2FW [ P IR Tl e 7 b B
MeFwr\ / D\ & Elevator lever shaft B

M2 Nut 8%

.‘),45
7\\M2:67><787CS
COBAEA AT —LEHEIDEE.

2.
$2.5FW FTRMCEBL THEET.

Elevator lever shaft A

Complete drawing of Elevator

ILR—9—%HE

. M3 XI0
6900 Bearing block B Y3X10CS.
6900Brg. 7O v/ B
Elevator lever T R—% —L/\—
Main frameR X 1> 7L —4R
Brg. LF 1060

3

Cement

|, TLR=—F—L/—

2. TL— LEAEZIMREOEMEEA A
LiylarOBEIT. OFY—%
AT, &5IZT YUY EHATR
ﬁfﬁ@viToLt#aT\mi
HIZLTHEET,

3. &% (Brg.) SMEHEHLES ¥7
FEBLTARL., BTOYZAT
nws LTHEET,

Shaft lock > +7tnvs
606 Brg. holder 606Brg. x5 —/
No.1 Shaft gear E—#¥v+— /

EyFL/iA— v 7
R Pitch lever shaft
Fy—7L—LA

Upper frame \

Elevator lever

Firm tightening of each
component at the frame
section is to be performed
when building an engine in
the frame after assembling
and mounting the main ®
transmission and their ®
gears. Therefore, firstly,

temporarily tighten them.

Centering and alignment of

each bearing are performed

through the shaft. After

that, lock the bearings

with a locking agent.

SUFPRT—LTL—FD
_/Radius arm plate D

g

» 02z x> ,x—Cross member
e N A )
h9 9 —F+—Assy. Counter gear Assembly

AArFL—bL Main frame L

M3 X 10CS

M3 X10CS

4
2 e

/

/ /M3 x10CS

10X 12X6.571 5 —
10x12x6.5 Collar
F—t0O

—7—3 3 Assy.

M3U Nut
M3UF vt

e - / Auto rotation Assembly
®
B -
M3UFw b R Main gear
M3U Nut LA M3 XI6CS
q NG




'y
PR ()@ IREY T ORI R — A A

o~

*s1e98

9yl 93IBOTAQGNT O3 PpPIdU ou ST dIAYL °*7

s *SUOTIBAIQTA O] NP PAULSOOT 2q J0oU Lew
FRLLINCPOARRCHUILIN

G569 'Bag

~ Jeoeds jujop
—h—=wYNASEG

71 eseo ueab yeruno) /
V1 —4—AEx—&70K

Heys aALIp |le L
Vdng)eda—L\

VIIOP VI A< JEXR

SS9 XVTIN

SSYXVIN

HeYS 8ALIQ
o yed

469 ‘618
adA) H 103N
HiEH & )2

Jeab 1e1unoo |edljaH

—dF—EALUAL (1~
Jeab 191unod J0J Jejj0)

H8Us Jeyunoy
Wi—& <60

AV & b aubly adA) gy semn
T V 300iq Bulieag 0069

1T IBYI OS SO0 M2ID0S YITM ATWIATF 3T
MOOT “IeYl I93JY °POINOSS ATIUDTOTFINS
(9ouBaEATO) YSETOBqQ UYITM
i 2yl Jo 3upsnoy yoes u9IYITI ATWATI °T

s8utaeaq

180D G'9XZ L X0
— &G 9XETXOT

S —r o B
i icEm V 4 4o 6180069 g

%

\u‘

N

—\MAXKYO 4 —AF—&AGH SJ0IXEW
Jagquuaw sso4d Jeab Jsruno)

HY—4—Ax—g~ 0K
Y ased Jeab Jaruno)

800]q Bulueag 0069

g4 ¢4os 6igooe9 4

0069 '6.g

i~

SSVXVIN

A20| 3sepy
Ao Ya

SO9IXEW

1JBYS BALIP UOI1R10) 01Ny

i (7~ E 2 —L—

i 1Sew ulejp
Nea)x

R

oy —k

\
\

SD0IX €N

=

“ < ‘:\rx, il -8

M

\ Ma12s ysn|

YAMZIXEW

T

bull dois Z1-S

421 ¢
(Bunsnipe 10-)
(CIE )

.

NN NEW

N JUAdNEnw

Y=y EA—k—D —k
8sed  uolneyod 0Ny

/21-904 Bug
Buts dois z|-s

,.
&N LA L xZl-S

Jeab |eotjay ulep

i i,
[—AF AP XAG N~

yo1n|o auibus o
4 NAUNVEL L LARAT

Jeab |eoljay 1|

—
— & AW (1~

Jepjoy butiesg 909
/ — &0 61g909
// SO0 EN

SJ0IXEW

NOISSIW NIVIN Alquiassy *(g)
LTHWHOAEAALAIA LK [E]




4] Xk A4S +—S DI T
(4). Assembly of STAY. MAIN CHASSIS

Y—RKeIL A

FynN—7L—L
Upper frame \

7o gL
Front stay L

Wood piece

E32)
=\

AFy F7y b/ F
Skid foot band

Servo mount A

U —%#R

/ Rear stay R

)

Engine

b sl e i Bl

H—RITI A

N ﬁ
® ||

mount C

(ESN

Servo mount A

Y —%HEL
Rear stay L

M3 x10CS
J(EROHWCSET~T
M3 x10CSTY)

All the CS which are not
specified are M3x10CS.

)
V) | |
¢ )
vaun | ‘ l N e
/ e || Main chasis
MLUT vk / |
/ A £ @\\LV)
eadra Loy /) ) N\
Skid foot / L/i: M3UF v b (BADT Y FET<TM3UF Y b TF)
ke oy All the described nuts are a M3U nut.

1. Mount a wooden member after assembling
the cabin.

2. It is better to temporarily fix the
engine when mounting an engine mount.

3. It is necessary to carefully perform
the alignment of the transmission at
this stage of assembling. Namely,
align the lst shaft and the counter
shaft with the main gear shaft (main
mast) .

N

EMEIFrECE

77,

 ENESRY S

CrERIEHLT
s

. ZOORILERRE T,

LEZRICITA >

HAIL Thodp & BT

ERfT L &aT>
R R B o O
Tyl ardis

TEC(RLELHY

5T, AL F (X122 RF)
BAEROICE—# YLy —2
DOFEHLETHELVTL 25

T ———————




1B110D G'EXPXE
—CUSEXY XE

HAOTX 2 I 181100 ZX9XY

—CUIXIXY
SO8IX¢E
W / JB||0D 9XGXE
Lm\,‘w_‘ngoﬂ_‘ J01eAB|g  \ T =
—=MAGAN —&—wAT \ 9 XGXeg
\\ MHE ¢

0v/+7 Bulieeg
JovL 47 Bug
/

4 / /
G\ P / /
% % x«fm / 6= /
g N / VE R i
HdOIX ZIN e, / 3 4eJ102 Jane) /
v /
HdO0IX 2 s_‘,.,,,\&ﬁy \ ’

S

SOGXEW

leq G 6
=wss /

Lm>m\_‘ waf .J_\ Ry €
—\ A% ﬁ Y. \\ nv\\u -
AN ZIN 4

ALz
Bu jleq ajgnoQ

GANAN— AL &

_IB||0D GEXYXE

— LG EX Y XE
Am._n 7) 9 JB||0D Jona]
(€l=7)a—cu—r1

5/
& Y

Hc_o.:w>®_;utn_

I AVEG—\A£4 D
S

Hd8 X¢IN
HdOIX 2 I
lleqGo =3¢
*sma1os dweyo jo
asn y3itm 1aed Yurl Lasas e Leld 9ay3
isnfpe ‘sjaed ull Auew aIe 2I9Y3l SY °7
*STTEq
G$ 3O uotrarsod pur uOTIOLATP SBuriunouw
92Uyl ‘I9A9T yYOB® JO UOTIDIIATP 9Yl JO
a2ans Zuryew se sjusuodwod 9Y] ITqWESSY °I

MNZW Y A£2I

—\ A%
Jang| adA1 1

J o

MiRdan
wibf ¢ P o0T

A PRI L
WGP B D—Nr R

6=17 Hi o fien
A—<&tf—\r1

\ 3 Je||00 JeAe"

07247 Bulieeg
ovL 47 big

48A8| Yo11d 199]10D
—MA£AAN ¢1E

18||0D £X9XP
/ —CLX9IX?P

\\ \!am 4
y JBI10D 9XGXE

\hmﬂmxmxm
ABIIOD GEXYXE
\Im@m.mxvxm
1eq g
\\T%m [

/ SOBIXEIN
p 19dd01s Jans| LoIBjIY.

—=MAy Y=\ D0AT
Ma10s poY 9| XZW

\l\ k4 AD09IX 2 N

pua poy

WILSAS HOLId 0 Ajqusssy *(g)
LTHOTLLA£L4AA (9




6] T2 DA H
(6). Built-up of ENGINE

oy M3UF vy b
M2+t FM'——BU =

I U R YL b RAR—Y—A
Engine mount spacer A

$ 5FW

\\ 5 -

M3U Nut ‘. ﬁ

M3UFy r/,//\

IM5 X 1573 &AL A %\MZLS

| [M5x15 hexagon
gEEW OO

M5 X 205X EAIL b
M5x20 hexagon head bolt

\FL—=2 B
Brace B

M3 x10CS ,

|
| - M3U Nut
| =
e b 2R—H—B
Engine mount spacer B
M2+ v b M2Nut

/
M5 xi0xgsLt/ /
M5x10 hexagon bolt

i /
$ 5SFW/ /¢ 5K—=L

/B¢ ball
o
ahal
M3 x16CS/

/

M3 < 16CS

HGE-20EH
HG

L ILoLvyL hCLLERA

(To be mounted on eng.
\ mountC

I ULy bACERA

/M2 x10PH
3X 4X3.505—/ @

3x4x3.5 Collar
IXE5EX6AF—/

- d /)
</ / r

To be mounted on eng.
mount A
Lever of L type

T2 FBIZEAT

3x5x6 Collar o
M5 X 10 BRI b&

A 2l Y 5~ N
/D | ° A &
M5x10 hexagon bolt /& / //g//a [

Mg sk M2
¢ 57— $5ball

Control lever receiver 2> b 0—JLL/X—BHE // o /7 2. ‘ C( M2 x10PH
M3UF v b (o I
M3U Nut VARV
3x5x6 Collar3 x s x 6 75—/  \M3x26CS
3X 4X3.505— /3X5XB6HF—  \3XA4X3.5HT—
3x4x3.5 Collar 3x5x6 Collar 3x4x3.5 Collar
For engine, please be acquainted with it
by carefully reading another ins truction ILULEERORBLEBEEEES
manual of the engine itself. After that, BESh. BECEAATTE L.

build it in the helicopter.

To be mounted on eng.

mount B




TRl 2 LRI D Y R R IR R I @ ORIIE G 2R RO 3
i oW O k0L p ©®
lif B oMM — M A =1L @
i B oMo ¢ —E (D
S VISR Y o LY e
RIS WL FWURMUETDORI YN =LAV K N LA ) K == L CALYH

SN Y WOV IR

ey

Hd 8 X ZW

, MIZ 9
| HIIX W] /&

S 46T LOWIRE MOk L0 ) OELLRl RIS A A joey

Wie |0 u0) 7 —dLA—u 3 < n/%

uid BIpeaN 8'LLX Z ¢
AANY—=8'IIXeo ;y

- we 10Alg
Sy —d 4 A3A

HdSIX ¢!

SOGZX VN

2 4

 e1ejd wue snipey

| s e e e LW IN TN
peyY i N 4 A£2WINZW

1B]]00 WJe J0Ald
pww LT L A

2l—9 140

L opejq ey

i Ay —1LT—d¥Lic HdOIXEN | ﬁw ST S llsis mel bt el
il A0IQ IS ¢ Bl e | yA£E Wl L AR E“24
{Y2s)yp : o NN WY NP &
sew urepy Jep|oy epe|g JA£NowW
V/_JB||00 JodWep 8YOA  otorts, | | —AWEI—AL
\ V-C@—AE¢—EN7—E U R 1
506X EW < a LI
Aagxew) N <~ N\ E -
TR g i = Qﬁ R\ - AN — Ty
g el uid e|peeN 8'6ZXp P vy @ g 11
abuly \ SRS \\GG AANS —=86IX Y 9] %@ g Jejioo ;ea% HENd BR8Ig IR
1Yy wue snipe e Yo/ 1103 A — =
fr AT —of mh.hn.\.,m (@3e1d ysems uo juswa)) o ( ﬁ«&&@ —CY—\ K G—E TALLA—NL ve 3
Bulysng wJe snipey (WY —1LTAm0Y) g @ 2 ZriAsiYEc—E
NWEXT— ALY A5 E 100q USBMS fi—c T ia LY LT ) 80V0 M H deo 1snp 840 A
JBp|oY wile snipeyy 4
—EANNT — A Y LA Hd3XcW
T
y » SSIXVNW
JaqqnJ sedwe @\Illl.l
n:c._otmwu MAGOX pop
“(WWGE peeoxs ~Ad—==8'5Ix £4 uld 8|peaN 8'GLXE P
10u pjnoys yibug) uoliasul 8y ) A KN L&A Bulysng 1yeys [equiin
anIsaype-1xoda Ym x4 4 442 WINNZW
“JuBwWed ‘uay | (RTNVEY T RwGERF LT N R) ;
*Bu1191U8d 404 uld 9|PadU Byl 1Jasu| A (FEREE AT mlh\_\,h Jap|oy Bulieaq mesaag
“|eraw 14eys [equib syl Buiunopy 184280 wae Bupany
CLENEFHNLLEIH—4 <3 ¥ TIRE4<3S - Heys [equin i @;\1«&%4!&%\,\“&”
DEEQAE ¥ N L& 2N A 25 1Lazayins [ ZAaard —= uid a|peaN
o X, 81Xz ¢
wamm\m _WQE_\O @ T —d 4 7 4% sue Buixipy
- 3 — =R NN - g NSV Tt
_ a N 1y8113 @2103°q ‘siied e TR
mou 9yl 9doe]dea ‘uo0TlO9s INJ3qnop 91 219yl JI \\lV/\ 350] Mairk TOIUB TGS o
*po3rwep 9IB S31TOq TFEAE e
pue sinu “smaids TIB 30U 10 IdYylaym d9U) (g) HdrIXZW Hn__ﬁ_w_«vw_ N
. i ., N
*19pTOY 9peTq 22Uyl Jou I0 ISyl|ym o9y (7) 4 s ;& Hmw___d_mw«m 4
*peSewep ST ®30L 9yl jou I0 I3YiIaym 29y (T) ! e
*s3UTMOTTOF 9yl ¥o9Yyo 03 TIeJ I2A9u ‘pasewep 99 ape|q 19z1|1qe1S
pInoys 9YIT 2yl pue 9peTq UTEBW 3Y3J ‘1sew uTeW A—L—h)eAgY
Syl ‘ieq I19ZzZTTTTqelS 9yl JI "PoUSSOOT ST QV3IH HOL10Y jo Ajquiassy *(£)
370q I0 3nu 10 MDIDS UYdeB9 JT HI9YD *3uTL13I :
210J9q UOT3I09S PpPeaY 22Ul M29yd 01 TIBF I94dN U\MH.m.__wel_ los N — % — E
=)

—9—




O—4—~v FO#BHEILK
(8). Assembling Drawing of ROTOR HEAD

AREFAY—DING L RRREEFTAHF—TL—F

DX AHBIZL > THEELTT IO (R UAKB (5™ TF)
@NF AR By FILFRFLTHES,

Adjust the balance of the stabilizer by controlling
the screw-in depth of the stabilizer blade. (the
screw-in depth is about 35mm).
(NB: The balance adjustment should be performed
with the rod ends removed.)

s | 5 M2 X907 +ZbayF
@ M2x60 Adjust rod I B TEIEN, M2 x 90 Ajust rod

|
ILR—F—Ls—~ H

: l
To aileron lever \ |

. |
TaAvLA—~ \ i

To elevator lever 3

O] ZF7L—FD/R5  XAE \
(9) Balance Adjustment of BLADE (A4 Y RUT =)

BIEX 3RS
29~3¢

o
0Make by your self or purchase Hole of 2mm of 3mm dia.
1L.20E7 /8
® \<1.2¢ Piano wire <= ! ;
Thread so‘lderg Hammer >

RNH JL—F
(RE A b Blade
ELWh3)

<5 Anvil \
RURDEIICEBNT VALY, SH5IIABEEZEDLETELE, N5 A% E-5T7L— FOES
HEELTCEEET,
XBERBOGH (L7 v ¥ Y FHBD-D) 2 L THETT,
Secure the balance in weight as shown in the
illustration. Then, secure the center of gravity and
the balance by placing it on a round rod for perfect
adjustment of the blades. And please distinguish the
blade end from another one (for easier tracking
adjustment). .

—~ 10—




F=IJLIwarOEILT
(10). Assembly of TAIL TRANSMISSION

M3UFv b
M3U nut
F—ATL—FRALFT—(R)
Tail biade holder (R)

Ut b

M3U nut

5¢ ball

2 XI0P H

3X5BSHT—(#HmH)

M3x5BS Collar (lubricate)
Brg LF3—6

F—ILEYyFTL—}
Tail pitch plate

z>

NT =g 2

F—ATL—FRF—(L)
Tail blade holder (L)
3 X16CS
<% M4 X45SS
2 XI10PH / %z\/\ g
/ﬁﬂ@ A ﬁ

:\/_ FREAN
Br — 9Bearin
@ gSS-3—9 gSS?—/
p3IFT v P
- 7X1BS#HS—
E"ECR”—?*, 7 X 7 BS collar

¢ 3 plain washer
Bearing CRT 4-9

Tail housing

T—LEYFTL—F R by

Tail pitch plate stopper
Ay FT>F

Rod end
FT—idb By FE s

N

4

Needle pin

Tail pitch hinge

1=




‘UOTIBAISNTTT @Yl UT UMOUS S®B

Surjunow aq Aew 9@3eTd 192TTTqeIS TR ' y
@je|d Buriunow ape|q |1e} |BIUOZIIOH /
~uo0zTaoy 9yl Ieyl os sapeTq TIEI TEl e i T (EMOzHOH a_x
-u0ZTaoy Jo sBuTIITI T[eI2W Jupjunouw ~ssna ey | s \
2y3 jJo pue dy3 9yl 3JFyo In) °¢ S Al GI AL
(37 5 83 203
et £ERLL)QRTWH—)
XT3 ATTaeaodwa]) ‘3T HdOT X 2 «f Sl <
Surjured pue 3ujwioy U UL ARG UYL T AN
I9313Je 9peTq JIIZTTTI](BIS ChRCHEY

TeIUOZTIOY © IJUNOW °*7

0IX¢€
"UOTSSsSTWsurIA] 2 & ape|q |1e) e|o1lIaA

ITe3 o3 A W E
pue pris [Te3 °y3

%, /
HdOI X 2 IN
~ \/ \\\ \
3utddojls 103 posn

AT3u@1anduod ' /\\ (
ST PUB]Q nyiixzw . - x\\\\/////ﬂﬁ
adtd TTERL °T e , Gt
yZ . P
pueq g ¢ S S .m@@w@/ : S,
I2rs ¢ NG / & g
NN ZIN &~

RS Y
TS8O0 X €N\ /
nu new @
L

RITOAEZATAU—LIETOA
AEYLAU—LE] AN L JNrA—L

FERRYT Y
8 pueq edid

e

5 AT
~ > N 7 HdSIX W
s v -
< N ' 1NN N ssnuy e
7

v,

T4 LNEN
SO0IXEW Japjoy adid |1
ZEAEL YNl — L

MR CZIA—L

)

aa1d |ie | \_ /§
/& Ly — £ W\ /

~
o))
2D & // /!«:c e N

Hd0I X ¢IN

nunen
pUs ey TAENEN

dAhxra—£ SO01 X €N VALZIN

aoeuq adid |18
Y —ALL I A—L

uolssiwsuely
1'ero] |
voestsa—z| 7

pued adid j1ey
I AL N TAT—Z

NOILD3S TIV.L 30 Alquessy *(L1)
TENEW LB OSEA— £ [

1}
i
i
1

'

—12—




*pojeTdwod ST I9ppna Jo IJeNULT Y3

1933e pueq 98equrl ® Aq adrd xeppna 8yl XTI4g
*3nu

W PUB HAOT X CW ® YITM 3T XT3 ‘IBYl 1933V
*2drd oaTap Trel 2yl yS8noayl 3urol TTeEI
9yl yifm ajrerd Suraesaq 9ATIP TTeI 92yl uldfIvV
*SUTBIIS 9YJ OIRUTWITD

puy °*3ied maI08 yoeo u23Y3Tl ATWIATJI

\\A;E%BEEQE
v d e 409X N
J218nfpe poy
—4¥ 4Gy i

'€

T

jeulwie) pua woog
NeS—8AATT—L

h

adid |043U0D Joppny

L ryA—od AC

~ HdOIXZW

o

pueq abeul 4 <.k
VA s

peoq Jazijigels |eruoziioy

uly Jezijigels |emuozioH

S ORI AN

A&

. / WEWL V& dAaN—L

e

Bulieaq enlip |1e )

o N

/ Jaqgnd Buiysng

S AR i B or et o b

T Ak LTE

M8J0s POl 9LXZ LIN

wﬁlanexmﬁ//
&L
P Y

pue poy

d~xTA 4D

o

\Q -

aqn) |0J1U0D Jeppny
L—=T £A—0O AC—4&

adid aAlIp |18 ]
LSl ada—£

¢

PAZELS ANEY B
G—lh (O—EERILIN—EE VE

cpPNLELA L 42N H O

XZIN CLREYNFIRXERIANA

LEGA—L “NVRRLINLIE
AAN—L CPIWEYL S A N—L 2

CLERDEL
CHMBENNL Y QUFORAER T

SSNY.L 11V1 o Ajquassy *(ZL)
HEBOY =& @1l

Ay

“UOTIPIISNIIT oU3 U] UMOUS S®




13 BRRDHAT T

(13). Assembly of BODY FRAME

M2 X 8PH

F-15 7N)L4
F-15 Balsa

>
R

M2.7x8 Wooden screw
M2.7X 8 K+

832

F-14 /x4

F-14 Balsa |

M2.7x8 Wooden screw
M2.7x 8 K%<
/‘ﬁ\

M2 5y b
/7| head of CS.) N / M2 Nut
/ | M3x22CS \ &
/ 4 (CSmEEit

’g BALL£T)

LA
Wood piece' ¥~
A

3

|
?W

M2.7x8 Wooden sc!:r
M2.7x 8 kx> N

/

| BARERARE L D& bbtFE
DEBIZEY FLET,

2. B CIIBFRRELDES
bEELTAY FETTHTTFE L,

3. IRTOBRMARBEDH Y b 5ES
T B2ELZT.

¢

M2.7x8 Wooden screw
M2. 71X 8 K%< |

Set the body frame in a position through
truing it up with the drawings.

Please cut off the molded parts after well
truing up with the corresponding parts.
After all the mounting holes are drilled,
begin painting. ‘

gV 0




o

1) LA —5  (14). LINKAGE

o= A M2 X607+ 2 by ¥ 5 -
M2x60 Adjust rod *
LINKAGE A M2 X657 <+ R bOy K ‘}6‘/:/6
M2x65 Adjust rod 4

M2 X807 +R +OYF
M2x60 Adjust rod

M2 X407 %2 b0y K 7 t/_;;#_j_
M2x140 Adjust rod S itch servo
N Ght
Solder %
{ M2 Xxli6Oy Fx2
£ M2x16 Rod screw
T’*/'VZFFI"/F N T
BS /<1 THith M2x140 Adjust rod Solder
BS pipe reinforcement BS /<4 TS el
(Throttle)
reinforcement Hi to
-

M2 X557 2+ X b Oy F .,d
M2x55 Adjust rod xx /
i o) .

X > ?
?\"Q%/V/zx% M2 X407 +2 by ¥
djust rodM 2 x 55\

A b M2x40 Adjust rod
\’ r 3

: ="V 7
Aileron servo % AN 0
IJM:!‘/*)"—?E/ 7 &
i L <
< \ R N M2 X607+ R O F

(242 22)
(Timing)
Lo

™ & M2x60 Adjust rod

\\ ) .

| ILR—%—H—% s N
Elevator servo E 2 2 x
\\ < ] T aLH—%
. -
x~ Engine control servo f

"L Z¥—4—iK
.
oy

) 4 —<B LINKAGE B Rudder servo - é
ﬁ — — i
s Right Left
o —K V=1 %
Aileron servo - —
Right Left !
5
" ILR—F—H—F i B
Elevator servo .« = vvFLofiE

e Forowaed Pitch Low position

Lo
—

IHi

20°
Lo Hi : 3
‘— —’ Pr ‘_

20 v bIVERGE
~«Throttle slow position

i I 1 e (R ;
Engine coiitTol servo EyFY—iR
Pitch servo

e B




5 ++vErDEE
(15). Finishing of CABIN

fil (AFRNERET~TM2X 8PH. M2+ v . ¢ 2ZFWTT)
i (All the screws in this illustration are M2x8PH, M2 Nut and 0 2FW)

g

|

f

M2 X 8PH

TR
g,
e

ﬁ_

_ 16—



N)

e

WA S > o DRI TE 7 2% Y —DBRATHT
(16). Assembly of FUEL TANK and Mounting of ACCESSORIES

?\
q

Use fuel pipe which is of gasoline Cut off upper and lower dammy tank
resisting material. with frame left by 5mm or so.

/

////

e

/ Dammy Iank
i—%5y

< M3 Claw nut F%: b

§> M3y A5+ b \%;FL_‘Fﬁll\

f = —_—
| Cement the upper
i Nt TR — 0 ) EE and the lower togeth
g ATHOMTTFE L, L __~Cement — ; o
: ,//\/ ~" Tighten each pipe of (Ez=LFREXT1V) ] L e BHF 22
5y joint with the thread Vinyl adhesive . ttee froe oo

BS Pipecut
BS/X17hvy b BEHIIDBIESTI—-9>0D

L ETEADETT AL,
Align the corner of fuel tank wiht

R & Ly the groove of dammy tank
i FrT~ -4 W R
Air Purge " To caburetter *3;7\'-—7/7 EBENYELTFE L,
e . Dammy tank cover (E¥NZEF = v 7 &)
/: Cut a long groove
Fssl Sapply porT Ty — } . (For checking a remaining fuel)

Filter

. FI-$v52F—R
Dammy tank stay R
i A e B

" Dammy tank stay L

8 3FW
M2.6x 6TS

ol

i

e ————

|

i
|
1
{

gew

s



ATEWASSY 3LV1d HSVMS

*paindas sl
9|bue yolid wnwixeuw ayl usym
|[EIUOZIIOY S JBAS| 1NO-USep\

a
f,...l:h\,varll\_hn\,;,bx

WA 2O £ 4 A
B—MAN QLT AR KL

Ajquiasse 1no-ysep

—0LABL L QAT 50 G

yoxid “uin — ww G ueyl aio
g £OAH - Trquag
CCAWA‘~ Q|U
wi)| -~ S WA LS Y
:MH\._,%.MWE Q WwQ| 0} § POURIEB|D BPIIS MES38S JO |0JIU0D Jdzi|Igels O
i w/ ) ~AU—Od AE—hLEALY
i 5, e b o] O—r—7

)

ape|q ulew 8dAl |eolilewwAs-1WeS

=1L 7— KRk o

MES33S 10 [0J1U0D Jazi|igeis o

(V) wue Jepjoy ape|g o
(VINT—dL—gaked —L

.i\«\\\.\.\.mmm\‘nn«w&\\&

22227

(g) e1eld ysems o] .

Lot

(d)vy =gt sbtx

peundas st yold wnwixew ayl
uaym |eruoziioy wouy piemdn Ajybls
BT e (1 PN 400 £ A A

~MA—Oy <E—#H} ALY o
==

0 om Son a|bue youd “xepy
S~ LHEL£LCAXH

‘a31] 8yl pue ‘|any Jo pury ‘lemod
auibua ayy 01 Bulpioooe 1usiaLHp
aq Aew ajbue yoid wnwixew ay|

U—0—*

CERNUFLCPIIN

v

i (Buipue uoneloy oiny)

V (EHEAEs—L—DOy—k)

, Buiddols suibus uo sjbue yoliy
22— "HL£LcaouTE s AT

T 0 HE£LAQMANI LG AT
Bulpr suibua uo sjbue yory

PP LIS 0
A

(q)

A S

Wie BUIXIN T—u 4~ 4% T

— AR —
— ADJUSTING -

(v) ()

yoiid winwixew ayy Jspun pesds ybiH sulbug

WHOL£AAYHE
e o T

¥~y s T
NEY£LLAXE

-4 ©

r
(v)

yond wnwiuiw syl Japun Buljpr suibug
WYQ £ 4 [ F
G N rd a2 T

ONIXIN "HOLId "3av14 NIVIN Jo Bunsnipy —

C EEQ4AAFIALLAd 1L A= —

—1g=



O B—4—FL—FDN5 L 2HEK

a A4 u—F—FL—F
ATV - FRBETHEELE T, BEENT U ABMATO R T NIEED & X35¢
NPREBOFELFC L VETOTERL TRLENS V2 2MAERLTFIL,
ifﬁ%@i—fw@5®twﬁly€72uvxFKE%Eé,%@LKZ&@jv -
—FEBEET, ATV EYNEYR R 2ESLTOMETL — FOES S ADE LS i
BROVOET, ZNRI D EVETABELZLBL, 2RO T L — FOEOAHE S -
TOIDHEBLET, BUSmMLUEDL 20 BHIUIERBOBLHO T L — Lo 3%
BRTDOFHELZ 250D REHT, SN F2ANT, HUHEEL 2 KO T L —
FOELHEZ2Z5AET,
ﬁﬁ2ﬁ®fv—F®§%N5V1%%%bi¢ﬁ,ﬁﬁ@ﬁv—Fwayﬁ—Z@f
e @EALTER S 2 emRCRmEL 2T,

b F—lo—%—FL—F
TTNME=2—34000~6000EEOEEIL D ETTDTAA v o—4— & FEREL
FAETHERELCNT 2RO BR2FT > TF I,

¢ TL— FDF#E ot
fv-Fuﬁﬁ@t@%ﬁ@@@ﬁmiOTEENivwambi?®T,%Eﬁﬁ
SDTANLET L — FREAREOMITEEL TR L,

T ITL— N EFICTENE T,

d A4 ro—%—FBEHoOEST
b5v¢y7%%@%,Egmju—F%%@%%ﬁ%%&%@m&%%?ﬂ%??o
TV - FORMICTH 2 DHBILRT VI T -5 — T2 B0 Tos 2 27,

e x4yfv—F®Byf%®%¥
%, REBDO Ay F2AN, 220 b YARHE (74 FY L 2B LR 4 o &
REMEIC L E T,
amzﬁ554ﬁ~~~%%?%of>—y—%mﬁmb,u—ﬁ—fv—F@ﬁﬁﬁ
M5 RTT L — FBEOITR L BB ERBATBB R L €545 — e & T Th 25
%%bi?oéb?ﬁ?&”ﬂﬁDyF(2#&)77—AW@~7&~F$»§~)

BREL, 25 EF54F - N—EPTREZRCUET, COB, TL —FE, 7413
0T,

f BRREy FAEDOFHR ,
RAEy FARBT VOV HARFERBRENCE > TEHLE T, BETE~8EC
SUBEATY, ¥y Fr—CRETRAELEITH, BRELTE0H i3 s —
LDGE, TAVRT 4y IV ERELSBEITET BT, XUy 0 FL— kps

=40




YA+ BRXS5ARNUTCETI2E8 10mTY8ELLH L7,

#®
FVEyFORBIANVAIFL S TaREAEUCHBALE T, (XERHFS
2ZRTIV, )

EEEOTF -V IiFy D SABAY v 2N ZNHRBOMNERC 2y PL, Tra R
T4y JRPBLORSE(ANYUSNE)IRLET, ZORSIEF—9—FKDFt—
B2 b N SsTOBEPHERLTEBXET,

RTCLTLAVRT 49 V2RBEMNBE CFRIITRETT— VI L—FOE, 7V 0E

g T—iu—4—¥E,FHD

S%I

KEBRCT — W EyFTU— bRy =D 2OZHEyF L — b 2RBEHIE
THEULET, 7— Ve — 2 —DE o FHIZIZ L AVAT 4 9 %5x2NY) v IABITL
SREETS F—ar bu— 25 4y ¥ AR 1M, ZRZFNS5E~ 40 ER
EHE S 4 — 39— FKFx—UOEIZFBLTFI,

RETRTD i & AR

O EOMIBIROVT ‘
BMIBIZAZ ESAY—N—2MFTEDL LT T2 F oy /91 THBKEL HDTHETT
BOIXEDEICE2y LU, o UTETFTBORLELELVEI NS AP ETHBLTE
I,

O 774 bRIDORED KR
TL—FK, bIy F IO
BEZ AN, BEEOZ v a L A—2a—f(E, FILALN=2371 FIVABEIRE 5
TVAPHERLI oo 2BEIITE T,
T UBREILIES T -4 — Ny K2 Lobh EEL, 23y R2ETEAR, Toov
Z1~2H»6RPLULET, COR, Ny FUHRIEELLD ETHIE, 75 9 FIIFE
BT — MREE L S TVLET,
25 9 FLa—DI— MDPHERHEKIZEZAT, Rz oOEERZDUTDET THE
EBEFEEUIRS LD L T2, n—42 -G _ERCRASSHAE, E65HO TV —
FBEFRHZDH, n— 4 —RWOBTREST, K FOr—4%—oy FOBy FT Y
K22 CAAT, 2O -2 —DHPTEECEL > THRHAZETHELL T,
Mo F U VABMBHEENE I S 0B TA RY LR LTue—42—DEy FAD 0B
Ko TOBLHERALET, bULE-TVHIUE, FDOry FOB y FT 2 F2AEU MBI
JEDUTHELUTRIW,

— 20 —~




754 MO
Fo oy U TRBBHENE, RIZBEMN) 2O0FBLTLVE T,

B Y LADHEK

TP EEEDUTOLETTOE, A2 10m~20mZ L33, COBRE UL
BBTHLITHNE T L R—4 — YL TEIEL, EADEERI VO FY L, 44—
BIF—bPYLTEEL, B0y FORIZHBL TRV AL AN—DBZ 2 — SV TELET
2E51XULET, F4-—DFE, PVAaLAN—BHELCL>TVhEF—AE,F, FL—F
ALy N—DATEZRZHE Yy FIL—F2MACHEL, Y ALAS—BERE > TORIE
AREICANTS ¥ —DOFB2TLVET, UBDF 4 —D I o yBRIIFATS 1 £ o
YT aROBAEGE > THEBLTFIL,

R/CANYaAF2—DEEHEICDONT
BERESOEMEALZADT, COFy b REALTONITETT, BHOBED,
DETHRMCARITHEE S L5, ROBFHESEBL TRITFILTFIL, . .
O RITHOEE
PRATHIE R B 123 OB 2B, FECRYOEET, SEE0L BT %2 4,
@ MITAIOER
=20 UHRBANICIE, RCEBSEECABTS b 2Hb 0, SHO U RKY o 568
RO AR 2RI HRT 2,
® MOV TOES
RITEID & 5 & T 505, BTAAOAMCEERIL, EHICESI EE 5L, A
DEE - TV, RE, Hffi, XER, BHEYESL EOMBIRESL, 20/HL D
LEBEFCRITIR TR LD A, RITHE T2 0L OHAETFRRBMH 5 |
HXRZITIRBCZE LG 2 BATEES ©, BB, FHOEMADFESHI0L
I, FFtEBELUTFaWL, |
@ MIMCREBEDO XSO B35 %2025 FERLTFIL,
Fiea—g—~y FEROBEERMCIIFRI LEE 2L - TO DA, # £ 5 ELSA e
o, BELHBZTE > ERTITTFIL,

-

—21—




BALANCE ADJUSTMENT OF ROTOR BLADE

Main rotor blade

The main rotor blade rotates at high speed. So, if complete balance is not secured, poor
ruddering and/or vibrations may be caused to be present. Therefore, obtain complete
balance of the main rotor blade.

First of all, place a round pencil or a mast on an even table or so. Then, put the two blades
on it. Under these conditions, roll the pencil or the mast to look into the center of gravity
of the blade in the length direction. Then, mark the center of gravity with a pencil or so.
Check that the center of gravity of the two blades is located at the same position.

If error more than 5mm is caused, make an opening of 2mm dia. at the tip or the root of
the lighter blade and caulk a thread type solder in the opening to true up the centers of
gravity of the two blades.

Next, adjust the balance of the weight of the two blades. At this time, use a blade
balancer to secure complete balance of the blades.

Tail rotor blade

As the tail rotor blades rotate at the speed of 4,000 to 6,000 rpm., secure complete
balance of the tail rotor blades by the same method as that for the main rotor blades.

Protection of the blades
As the weight balance of the blades may change to the humidity content in the air,

cover blade surfaces by stick plastic film to protect it from humidity. Do the same
in the tail blades.

Coloring of blade ends of the main rotor:

It is impossible to adjust the tracking of the main rotors if it is not possible to distin-
guish the tracks of the blade ends of both right and left blades. So, provide the blade
ends with a distinguishable color tape.

Adjusting the pitch angle of the main blade

Turn on the transmitter and receiver. Set the engine control trim to INTERMEDIATE
(idling position) and set the stick to the lowest position.

Next, hold the stabilizer bar with your hands to keep seesaw horizontal. See if the line
connecting the front edge with the rear edge of the blade section is parallel to the
stabilizer bar when observed from the end of rotor blade. If not parallel. adjust the rod
(from the inside of mixing arm to the blade holder) so that it may become parallel to
the stabilizer bar. At this time, the blade pitch angle is zero degree.

=99 =

e —— e — }



Adjusting the maximum pitch angle

The maximum pitch angle may change to the engine output and the kind of fuel to be
used. However, it is normal that it is adjusted to 7 to 8 degrees. Usually, measure it by
a pitch gauge. Actually however, in case of the mixing arm for 60 class, if the distance
along which the swash plate slides and moves the mast vertically when shifting the engine
control stick from the lowest to the highest is 10mm, it is considered that the maximum
pitch angle is set to about 8 degrees.

Adjusting the tail rotor pitch angle

The following description covers the adjustment of the tail pitch when the mixing

prop for helicopter is used. ( Please refer to the instruction manual of the transmitter).
Set the knob for tail mixing adjustment , of the transmitter, to the intermediate posi-
tion and set the engine control stick a little upward from the mean point. (Hovering
position). At this time, check that the horn of the rudder servo is located at the neutral
position.

Loosen the screws of the tail pitch plate stoppers and shift the pitch plate so that the
pitch angle of the tail plade may become zero (0° degree) with the engine control stick
lowered to the lowest position.

Adjust the length of the rudder servo horn so that the tail rotor may move by 35 to 40°
in either direction when controlling the rudder control stick in each direction with the
engine control stick set to the hovering position.

CHECKS AND INSPECTION BEFORE FLYING

For the center of gravity :

The center of the gravity is to be so located that the skid pipe may be a little inclined
forward from the horizontalness when holding the stabilizer bar by your hands.
Never locate the center of gravity so that the skid pipe m5y be inclined backwards.

Checking each point before flight

Adjusting the blades and tracking

Supply fuel in the tank. Check that the engine control lever of the transmitter is set
to SLOW position and the trim lever of the transmitter may be set to IDLE position.
After that, start the engine.

After the engine starts, firmly hold the rotor head and step on the skid. Then, race
the engine with loud roar two or three times. At this time, if the head tries to rotate
strongly, the clutch is completely engaged.

After the meeting(engagement) of the clutch shoe is checked, gradually increase the
rotation speed of the engine. At this time, if the tip ends of the main rotor can be
doubly seen when the helicopter is going to land off, distinguish the color of the two

. < [




rotors to see which blades is higher than the other. In this case, screw in the rod end
of the rotor rod of a rotor which goes undersides. Through these procedures, adjust
the two main rotors until they can be seen single.

After the tracking adjustment is completed, slow down the engine for idling and check
the pitch angle is zero (0° degree). If not so, adjust by screwing in the rod ends of
both rods by the same turns.

ADJUSTMENT OF FLIGHT

After that tracking adjustment is completed, begin to adjust the trims.

First of all, for the beginners, bend both ends of aluminum pipe or bamboo and mount
them to the landing skid by vinyl tape or the like to prevent the helicopter from barrel
roll.

Adjustment of each trim

Gradually increase the rotation speed of the engine to float the helicopter body by
10 to 20 cm from the ground level. If the helicopter moves forwards or backwards,
use an elevator trim for correction. Or if the helicopter is inclined in the right and left
direction, use the aileron trim for correction. For the rudder, use the rudder trim for
correction, too. Adjust the length of each rod so that the hecliopter may be floated
with the trim lever set to NEUTRAL.

SAFETY MEASURES FOR R/C HELICOPTERS

Now, you have assembled your KIT with your heart and skill, To ensure comfortable
and safe flight of the helicopter, please keep the followings.

(1). Selection of flying yard .
Select as wide and vacant flying yard as possible. And select a flying yard that is
free from any transformer substation, high-voltage electric wires, and/or buildings.

(2). Cautions before flying )
Check if the R/C unit is actuating without fail before engine starts. Check all the
screws, nuts and /or linkages to see if they are loosened or not.

(3). Cautions for flight
When you begin to operate your helicopter, pay attention to the neighbors. Please
never let the people approach to the helicopter. Please do not fly your helicopter
on or over houses, trains, and cars, power-transmission lines, and warehouses of
combustible matters. If you find that the output of the helicopter is lowered,
please immediately land it on a safe place. please never let childrens or viewers
approach to the helicopter.

(4). Check the screws and nuts or bolts to see if they are loosened or not.
Please pay attention specially’ to the rotary parts of the rotor head. |f you should
find a loosening or a rattling, immediately give complete adjustment before flying.

24



. "SI s
"

rxo

i s

-

l:l:m-i R/C ,\.) ‘RIAIG— 2" BB EIFW - . P
FEWTHIEH U HES XVt LE, v+ % as
MRRUBRICOVTE. +ALBELHLTS G
WETH, B0LHEBENBROKEEREIT it 5. ™ -
rr. HogEpietamres ol ' =4 o
F—AREDH -SRI EFETTIENE LS o
B EEX I3 THEERT SV, i s

S

4731';_:.?’ Thank you very much for your pur- =
__ chase of Hirobo R/C model helicop-’
“< ter Bell 47G-2. Through the quality

and quantity of the model kits have

T been severely checked before ship-

= ment, please re-check the quantity of .

+Y  the components and parts contained ;

“>: in each small sack in order to make i &

=~ e doubly sure. If you should find any- - e

‘ & - thing wrong, please be free to contact

the shop where you have purchased

or directly Hirobo Industrial Co.,

Ltd. .

#& & Inspection - T }

B THL DAY 74— = & o

p2 EOR-22 : T
FINE¥W T 3
rs; ?nu.»FHTElmﬂ 1-30 = e

T720  TEL:(0849)32-16004% K : = =
TELEX:643577 e

HIRO30

HIROZ=0 LIiMmieo @% 5
1-1-30 HANAZONO-CHO, FUKUYAMA-SHI, \% : =
HIROSHIMA, PREF., JAPAN. ¥720 e o — s
TEL.0849-32-1600 TELEX:643577 HIROBO J . i - : g
CABLE:HIROBO FUKUYAMA , = PE e S :

4 : H S o ale

7 s ;__z




